



Check for updates

Michael H. Silber, MBChB; Mark J. Buchfuhrer, MD;

An Updated Algorithm

Christopher J. Earley, MBBCh, PhD; Brian B. Koo, MD; Mauro Manconi, MD; and John W. Winkelman, MD, PhD, for the Scientific and Medical Advisory Board of the Restless Legs Syndrome Foundation

The Management of Restless Legs Syndrome:

Abstract

MAYO

CLINIC

Restless legs syndrome (RLS) is a common disorder. The population prevalence is 1.5% to 2.7% in a subgroup of patients having more severe RLS with symptoms occurring 2 or more times a week and causing at least moderate distress. It is important for primary care physicians to be familiar with the disorder and its management. Much has changed in the management of RLS since our previous revised algorithm was published in 2013. This updated algorithm was written by members of the Scientific and Medical Advisory Board of the RLS Foundation based on scientific evidence and expert opinion. A literature search was performed using PubMed identifying all articles on RLS from 2012 to 2020. The management of RLS is considered under the following headings: General Considerations; Intermittent RLS; Chronic Persistent RLS; Refractory RLS; Special Circumstances; and Alternative, Investigative, and Potential Future Therapies. Nonpharmacologic approaches, including mental alerting activities, avoidance of substances or medications that may exacerbate RLS, and oral and intravenous iron supplementation, are outlined. The choice of an alpha₂-delta ligand as first-line therapy for chronic persistent RLS with dopamine agonists as a second-line option is explained. We discuss the available drugs, the factors determining which to use, and their adverse effects. We define refractory RLS and describe management approaches, including combination therapy and the use of high-potency opioids. Treatment of RLS in pregnancy and childhood is discussed.

© 2021 Mayo Foundation for Medical Education and Research. Published by Elsevier Inc. This is an open access article under the CC BY-NC-ND license (http://creativecommons.org/licenses/by-nc-nd/4.0/)
Mayo Clin Proc. 2021;96(7):1921-1937

estless legs syndrome (RLS) is characterized by an urge to move the legs, usually in association with limb discomfort.¹ The symptoms occur at rest, are relieved by movement, and are worse in the evening and at night. They should not be solely accounted for by other conditions, such as arthritis, leg cramps, positional discomfort, or myalgia.² RLS is usually associated with involuntary, rhythmic brief contractions of the legs during sleep (and at times during relaxed wakefulness) known as periodic limb movements. The severity and frequency of symptoms vary widely. For symptoms occurring at least twice a week and resulting in moderate or severe distress, the prevalence is 1.5% to 2.7%.^{3,4} For many patients, RLS is a cause

of disabling sleep-onset or maintenance insomnia and may result in reduced quality of life,⁵ depression, and increased risk of suicide.^{6,7} RLS is familial in about 50% of patients⁸ but may be related to acquired conditions, especially iron deficiency, pregnancy, and chronic renal failure. Several predisposing candidate genes have been identified through genome-wide association studies.⁹ Evidence suggests that RLS is associated with low intracerebral iron stores due to as yet unclear defects in iron homeostatic mechanisms and downregulation of striatal dopamine receptors.^{10,11} Increased cerebral glutamate and decreased adenosine may also play a role in the pathophysiologic mechanism of the disorder.¹² Dopamine agonists, alpha2-delta calcium channel ligands,



From the Center for Sleep Medicine and Department of Neurology, Mayo Clinic College of Medicine and Science, Rochester, MN (M.H.S.); the Department of Psychiatry and Behavioral Sciences, Stanford School of Medicine, Stanford, CA (M.I.B.); the Department of Neurology, Johns Hopkins University School of Medicine, Baltimore, MD (C.J.E.); the Department of Neurology, Yale University, New Haven, CT (B.B.K.); Sleep Medicine, Neurocenter of Southern

> Affiliations continued at the end of this article.

> > 1921

ARTICLE HIGHLIGHTS

- Iron status should be assessed in all patients with restless legs syndrome (RLS) and appropriate oral or intravenous iron therapy considered.
- Unless contraindicated, alpha₂-delta ligands are first-line agents for treatment of chronic persistent RLS, with dopamine agonists second-line drugs.
- Low-dose opioid therapy is indicated for the management of refractory RLS with appropriate precautions.

and opioids are effective therapies, but understanding of the mechanisms through which they work will depend on better elucidation of the underlying disease pathogenesis.

The high prevalence of RLS requires that primary care physicians familiarize themselves with the condition and take a leading role in its management. The Medical Advisory Board of the nonprofit RLS Foundation constructed an algorithm for the management of RLS in 2004 that was revised in 2013, with both papers published in Mayo Clinic Proceedings.^{13,14} In the past 8 years, advances have been made in the management of the disorder, including the following developments: the long-term risks of chronic dopaminergic therapy, especially augmentation, have been better understood; large controlled trials of pregabalin¹⁵ and oxycodone¹⁶ have been published; in the setting of the overuse of prescription opioids for the management of chronic pain, consensus recommendations on their responsible use for refractory restless legs have been developed¹⁷; the use of intravenous iron and its methods of administration have been better delineated through controlled trials¹⁸; more attention has been paid to RLS management in pregnancy, lactation, and childhood; and active research is exploring other novel RLS therapies. As a result of these developments, the RLS Foundation Scientific and Medical Advisory Board decided the time was right for the issuing of an updated algorithm of treatment for RLS.

Many rigorous evidence-based reviews of the treatment of RLS have been published, including several since publication of the 2013 revised algorithm. These include updates from the American Academy of Neurology¹⁹ and the International Parkinson and Movement Disorder Society²⁰ and a guideline paper on first-line treatments and management of dopaminergic augmentation jointly produced by the International RLS Study Group, the European RLS Study Group, and the RLS Foundation.²¹ Although evidence-based reviews are valuable, they may not in isolation be helpful for the primary care physician trying to determine the optimal therapy for a particular patient. Conclusions from such reviews are constrained by the breadth and quality of the published peer-reviewed literature. The highest level of evidence usually requires large multicenter studies that are almost always funded by the manufacturer of the drug to be tested. Thus, the degree of evidence to support a specific medication may depend on whether a pharmaceutical manufacturer has been willing to fund large studies. For similar reasons, very few large comparative studies of different drugs have been published. Whereas large controlled trials are essential, they usually test shortterm use of drugs. Long-term studies generally provide lower levels of evidence, being either uncontrolled prospective or retrospective studies. Nevertheless, such data on continued use of medication in the community are highly relevant for medical practice for a disease that is often lifelong. For many of these reasons, evidence-based reviews of specific disorders generally make authoritative statements on the degree of evidence for each medication. They are, hownot always conducive to ever. the development of practical algorithms for the management of disorders of varying severity and a lengthy natural history. For relatively rare conditions that are managed predominantly by specialists with considerable experience and a reasonable knowledge of the published literature, evidence-based reviews may be adequate. However, for primary

care physicians seeking a practical approach to common disorders, evidence-based reviews alone may be insufficient.

To prepare the updated algorithm, the RLS Foundation Scientific and Medical Advisory Board established a task force from among its members who produced and revised a draft that was submitted for approval to the other members of the board. The authors have had many years of experience in the treatment of RLS and have conducted original research on this disorder. Some have been members of task forces that have produced the previously discussed evidence-based reviews. The effort was supported by the Board of Directors and Executive Director of the RLS Foundation, but this article is entirely the work of the physicians and scientists on the Scientific and Medical Advisory Board. It is based on both a detailed knowledge of the literature, including evidence-based assessments, and expert opinion from practical experience. A literature search was performed using PubMed identifying all articles on RLS from 2012 (the year before the publication of the previous algorithm) to 2020. Relevant studies of RLS management were included in our recommendations. We recognize that a different group of specialists might have produced a somewhat different algorithm, but we believe that our approach reflects current thinking about the management of RLS. We expect that the development of new medications and further research on existing ones may alter clinical approaches in the future. Of note, the US Food and Drug Administration (FDA) has approved pramipexole, ropinirole, rotigotine patch, and gabapentin enacarbil for the treatment of RLS, and thus all other drugs discussed are being used "off label." Although we have attempted to produce an accurate document, it is the responsibility of individual physicians to familiarize themselves with all aspects of the medications they prescribe and to decide whether a specific drug is appropriate for a particular patient.

Box 1. Road Map to the Algorithm

General Considerations

- Assess systemic iron status and consider appropriate iron replacement if needed, especially in patients with refractory restless legs syndrome (RLS).
- Consider and manage any coexisting sleep disorders.
- Consider the role of medications in causing or exacerbating RLS.

Intermittent RLS

- Use nonpharmacologic strategies, including mental alerting and a trial of abstinence from caffeine and alcohol.
- Consider intermittent use of carbidopa/levodopa, low-potency opioids, or benzodiazepine agonists.

Chronic Persistent RLS

- Use alpha₂-delta calcium channel ligands, unless contraindications exist.
- Use a nonergot dopamine agonist if alpha₂-delta calcium channel ligands are contraindicated or ineffective.
- If dopamine agonists are being used, monitor for augmentation and impulse control disorders and modify treatment accordingly.

Refractory RLS

- Consider combination therapy with alpha₂-delta calcium channel ligands, dopamine agonists, or benzodiazepines.
- Consider opioid monotherapy.

Box 1 presents a "road map" to the algorithm; each section is discussed in more detail in the following sections.

GENERAL CONSIDERATIONS

Iron Therapy

There is substantial clinical research demonstrating that patients with RLS have lower than normal iron stores in some regions of the brain and that iron therapy can be beneficial, even if the patient is not anemic or does not have a systemic iron deficiency (Box 2).^{10,18,22,23} However, because there is currently no accepted method to assess a patient's brain iron stores, clinicians should evaluate iron status in all patients with RLS, even in the absence of typical factors associated with iron deficiency, such as menorrhagia, gastrointestinal blood loss, or frequent blood donations. A full iron assessment should include serum iron, ferritin, total iron-binding capacity, and percentage transferrin saturation and should be measured in the early morning after an overnight fast.

On the basis of a consensus of RLS experts, 18 it is recommended that all RLS

Box 2. Iron Therapy

- Determine the patient's iron status (early morning, fasting iron panel: serum ferritin, iron, total iron-binding capacity, and percentage transferrin saturation).¹⁸
- If serum ferritin concentration is \leq 75 µg/L and transferrin saturation is <45%, administer an oral iron preparation (elemental iron 65 mg) with 100 to 200 mg of vitamin C every 1 or 2 days on an empty stomach. (Note that in the presence of inflammation or malignant disease, serum ferritin concentration may be misleadingly high, and thus transferrin saturation <20% may be a more accurate measure of iron deficiency.)
- Consider intravenous administration of iron if transferrin saturation is <45% and (1) serum ferritin concentration is <100 μ g/L and a more rapid response is desired than is possible with oral iron; (2) oral iron cannot be adequately absorbed because of disorders of the gastrointestinal system, bariatric surgery, or chronic inflammatory conditions; (3) oral iron is not tolerated; and (4) restless legs symptoms do not improve despite an adequate (3-month) trial of oral intake of iron.

patients with serum ferritin concentration of 75 µg/L (to convert to pmol/L, multiply by 2.247) or less and transferrin saturation below 45% should receive a trial of oral iron therapy. Serum measures of systemic iron status, however, do not consistently predict those who will respond to iron treatment. If serum ferritin concentration is below the lower limit of normal based on the patient's sex and age, a cause for iron deficiency should also be pursued. Of note, serum ferritin is an acute phase reactive protein and may take up to 6 weeks after recovery from an inflammatory or infective event before returning to normal. In the presence of acute or chronic inflammation or malignant disease, serum ferritin concentration can be misleadingly high. In those situations, transferrin saturation below 20% may be a more accurate measure of systemic iron deficiency.

A common oral iron regimen is 325 mg of ferrous sulfate (65 mg elemental iron) in combination with 100 to 200 mg of vitamin C with each dose to enhance absorption once daily or once every second day. More frequent administration of iron may reduce absorption. There are data from nonhuman primate studies that iron is taken up by the brain from the blood at higher rates at night than in the morning.²⁴ Because the treatment object is to increase specifically brain iron concentrations, the use of oral iron at night may be more advantageous.

Iron tablets should ideally be taken on an empty stomach to enhance absorption, but if gastrointestinal symptoms develop, they can be taken with food (not with substances high in calcium). Iron should not be prescribed empirically because it may result in iron overload, especially in patients with previunsuspected hemochromatosis. ously Follow-up ferritin determinations are needed, initially after 3 to 4 months and then every 3 to 6 months until the serum ferritin level is greater than 100 µg/L.¹⁸ If there is not an ongoing cause for iron deficiency, oral iron therapy can be stopped, but treatment should recommence if RLS worsens unless serum ferritin concentration is 300 µg/L or higher, the usually accepted safe upper limit.

Intravenous administration of iron should be first-line iron therapy if moderate to severe chronic persistent or refractory RLS is present (see later for definitions) and either serum ferritin concentration is between 76 µg/L and 100 µg/L or a more rapid response is desired than is possible with oral iron. (Intravenous administration of iron is recommended as first-line iron therapy if serum ferritin concentration is between 76µg/L and 100 µg/L because absorption of oral iron at these higher ferritin levels is likely to be minimal.) Intravenous iron therapy is also recommended if oral iron cannot be adequately absorbed because of disorders of the gastrointestinal system or bariatric surgery, oral iron is not tolerated, and RLS symptoms do not improve despite an adequate (3-month) trial of oral intake of iron. According to a consensus of RLS experts,¹⁸ the base requirement for any use of intravenous iron therapy in RLS is that the serum ferritin concentration should be less than 100 µg/L (and not affected by inflammation) and transferrin saturation less than 45%.

All of the intravenous iron formulations that are currently FDA approved for treatment of iron deficiency anemia may be of value in treatment of RLS. The majority of the class I clinical trials for intravenous iron therapy in RLS used, however, ferric carboxymaltose.²⁵⁻²⁷ This has been shown to be effective at doses of 1000 mg administered as a single dose of 1000 mg or as 2 doses of 500 mg at 5- to 7-day intervals, but the clinical response to treatment is rarely immediate and may be delayed for 4 to 6 weeks or longer. The percentage of patients responding ranges between 37% and 59%. Intravenous ferric carboxymaltose causes hypophosphatemia in up to 39% of patients.²⁸ The clinical significance of this finding is uncertain, but repeated use may possibly contribute to osteopenia. Other intravenous iron preparations that can be considered are low-molecular-weight iron dextran (1000 mg) and ferumoxytol (1020 mg), both as single infusions. Although low-molecular-weight iron dextran has a lower risk of life-threatening allergic reactions (estimated at 1 per 300,000 uses) compared with the older high-molecularweight iron dextran, a test dose (25 mg) should be given first. Pretreatment with diphenhydramine is unnecessary and may exacerbate restless legs. Use of any other iron formulations for RLS should follow the clinical guidelines recommended for treatment of iron deficiency anemia. If there has been an adequate response to an intravenous iron infusion but symptoms recur, repeated infusions can be given in at least 12-week intervals as long as serum ferritin concentration is below 300 µg/L and transferrin saturation is less than 45%. In patients with a questionable response, a second infusion can be considered, especially if the serum ferritin concentration is still less than 100 µg/L.

Role of Medications in Causing or Worsening RLS

Clinical experience and open-label studies suggest that administration of most antidepressants may be associated with initiation or worsening of RLS (Box 3).²⁹ An exception is bupropion,³⁰ which should be considered for management of depression in RLS patients. However, if other antidepressants are deemed necessary to treat a mood disturbance, they should be introduced and the effects on RLS monitored. The mechanisms by which antidepressants and antihistamines

Box 3. Role of medications in causing or worsening RLS

Consider whether antidepressants, neuroleptic agents, dopamine-blocking antiemetics such as metoclopramide, or sedating antihistamines (including those found in nonprescription medications) may be contributing and whether discontinuation is possible without causing the patient harm.

might worsen RLS are uncertain. Dopamine-blocking agents presumably act by exacerbating the effect of downregulation of dopamine receptors characteristic of RLS.

Assessment for Other Sleep Disorders See Box 4.

INTERMITTENT RLS

Intermittent RLS is defined as restless legs symptoms that are troublesome enough to require treatment but occur on average less than twice per week (Figure 1).

Nonpharmacologic Strategy

Nonpharmacologic therapies may obviate the need for medications in mild cases of RLS and may allow a reduction in dosage in patients with moderate or severe disease (Box 5). Mental alerting activities and abstinence from caffeine and alcohol are based on empirical observations, and the mechanisms by which they may be effective are uncertain.

Medication

Intermittent use of the medications listed in Box 6 may be helpful. Carbidopa/levodopa, 25 mg/100 mg ($\frac{1}{2}$ -1 tablet), can be used for RLS that occurs intermittently in the evening, at bedtime, or on waking during the night or for RLS associated with specific activities, such as airplane or lengthy car rides or theater attendance. Controlled-release

Box 4. Assessment for Other Sleep Disorders

Concurrent sleep disorders, sleep fragmentation, or insufficient sleep may exacerbate RLS. Clinicians should especially inquire about symptoms of obstructive sleep apnea and pursue appropriate testing as indicated; in some cases, sleep apnea treatment results in improvements in RLS, eliminating the need for medications. Patients with RLS may have other causes of insomnia, including depression, anxiety, or behavioral (eg, excessive caffeine intake), and these may need independent treatment.



carbidopa/levodopa, 25 mg/100 mg (1 tablet), can be used alternatively before bed for RLS that awakens the patient during the night. Even the controlled-release form has a relatively short duration of action and may not produce sustained efficacy if RLS persists throughout much of the night. Controlled trials have shown efficacy of both preparations.³¹ For maximal absorption, levodopa should not be taken with high-protein foods.

Problems with levodopa treatment include augmentation and rebound. Augmentation (drug-induced worsening of RLS, which is discussed in more detail later) may occur in up to 70% of patients taking levodopa daily, and the risk increases with daily doses of 200 mg or more.³² As a result, levodopa should be prescribed only for intermittent use, such as 3 or fewer times a week, although a lower risk of augmentation with

Box 5. Non-pharmacological Strategy

- Determine the patient's iron status and replace iron as indicated (see General Considerations).
- Recommend mental alerting activities, such as video games or crossword puzzles, to reduce symptoms at times of boredom.
- Consider a trial of abstinence from caffeine and alcohol.
- Consider the possibility of other co-occurring sleep disorders, most importantly obstructive sleep apnea.
- Consider the role of medications in causing or exacerbating restless legs (see General Considerations).

such use has not been firmly established. Rebound, the recurrence of RLS in the early morning, occurs in 20% to 35% of patients taking levodopa.³³ (Because the action of dopamine agonists generally commences 90 to 120 minutes after ingestion, these agents are less helpful once symptoms have started and are rarely prescribed for intermittent RLS.)

Intermittent use of low-potency opioids usually before bed can be effective. Doses of 30 to 90 mg of codeine, in combined preparations with acetaminophen, or 50 to 100 mg of tramadol can be taken before bed or during the night. Constipation or nausea may occur. Tramadol can rarely induce seizures and is the only nondopaminergic drug associated occasionally with the development of augmentation.

Intermittent use of benzodiazepines or benzodiazepine receptor agonists before sleep may be considered, especially if the patient has another cause of poor sleep in addition to RLS, such as insomnia associated with psychophysiologic factors. Shortacting agents, such as zolpidem (5-10 mg) or zaleplon (5-10 mg), may be helpful for sleep-onset insomnia caused by RLS; intermediate-acting agents, such as temazepam (15-30 mg) or eszopiclone (1-3 mg), may be helpful for RLS that awakens the patient later in the night. Lower doses should be used in women and in older patients. Adverse effects include risk of falls during

Box 6. Medications for Intermittent RLS

Intermittent use of the following medications may be helpful:

- Carbidopa/levodopa, 25 mg/100 mg, or controlled release, 25 mg/100 mg
- Low-potency opioids, such as codeine or tramadol
- Benzodiazepines or benzodiazepine agonists, such as temazepam, zolpidem, zaleplon, or eszopiclone

the night and cognitive difficulties, especially in the elderly. The fast-onset, shortacting agents, especially zolpidem, may cause sleepwalking and sleep-related eating disorder, with RLS patients especially predisposed to these effects.^{34,35} Long-acting agents, such as clonazepam, may result in more adverse effects, such as unsteadiness during the night and drowsiness or cognitive impairment in the morning, and should generally be avoided unless used for comorbid psychiatric conditions with careful monitoring for adverse effects. There are no adequate controlled trials of benzodiazepines for RLS,³¹ and it is likely that the drugs act by treating the associated insomnia or concurrent anxiety rather than the sensory or motor symptoms of the disorder.

CHRONIC PERSISTENT RLS

Chronic persistent RLS is defined as restless legs symptoms that are frequent and

troublesome enough to require daily treatment, usually occurring on average at least twice a week and resulting in moderate or severe distress (Figure 2).

Nonpharmacologic Strategy

The nonpharmacologic approach for chronic persistent RLS is the same as for intermittent RLS. Iron stores should be checked in all patients.

Medication

Dopamine agonists are an effective treatment option for RLS and were formerly used for first-line treatment of RLS. However, because of increasing awareness of the high incidence of dopamine agonist—induced worsening of RLS symptoms known as augmentation and the risk for development of impulse control disorders, alpha₂-delta ligands should, when not contraindicated, be tried first (Box 7). Regular follow-up of RLS patients receiving medications long term is important. The frequency depends on the response to treatment; initially, this should be at least every 3 months, with stable patients reassessed at least every year.

Gabapentin and pregabalin (Table 1) are usually administered as once- or twice-daily doses in the late afternoon or evening or before sleep. It is recommended to start treatment 1 to 2 hours before usual onset



Box 7. Management of Chronic Persistent RLS

- Treatment should start with an alpha₂-delta ligand (gabapentin, pregabalin, or gabapentin enacarbil) unless patient factors suggest that a nonergot dopamine agonist (pramipexole, ropinirole, or rotigotine patch) would be safer.
- Factors favoring a dopamine agonist as initial treatment include obesity and its complications, past or present moderate or severe depression, gait instability, disorders causing respiratory failure, and previous history of substance use disorder. Alpha₂-delta ligands can worsen these conditions.
- If untreated RLS is present for much of the day and night, consider the use of slowrelease preparations (gabapentin enacarbil, unless a contraindication exists, then use the rotigotine patch).
- If alpha₂-delta ligands are ineffective or poorly tolerated, change to a dopamine agonist.

of symptoms. Treatment should commence at 300 mg of gabapentin (100 mg in patients older than 65 years) or 75 mg of pregabalin daily (50 mg in patients older than 65 years) and be increased every few days as needed. Most RLS patients require 1200 to 1800 mg of gabapentin daily, but doses up to 3600 mg daily can be used. Because of nonlinear kinetics and substantial interindividual variability, the gabapentin dose often does not always reflect serum level, especially at single doses above 600 mg. For this reason, multiple doses of gabapentin, spaced at least 2 hours apart, may be necessary to enhance absorption and efficacy. Effective pregabalin doses are usually in the range of 150 to 450 mg daily. Gabapentin enacarbil is a prodrug of gabapentin, converted to gabapentin after absorption, and thus avoids the nonlinear pharmacokinetics of gabapentin. It is administered as a single daily dose of 600 mg (300 mg in patients older than 65 years) at 5 PM to target adequate therapeutic levels at bedtime. Doses of 1200 mg have been used. Class adverse effects include daytime drowsiness, dizziness, unsteadiness, and cognitive disturbances, all of which may be more frequent in older patients, as well as edema, weight gain, and depression, including suicidal ideation. The drugs have been reported to occasionally cause respiratory depression when they are used in patients with underlying pulmonary disease or in combination with opioids. Increased abuse potential has been reported in patients with a history of substance use disorder.³⁶ The development of adverse effects should be carefully monitored, especially if higher doses are used. Note that the alpha2-delta ligands may provide additional benefit to RLS patients who have comorbidities of chronic pain, insomnia, or anxiety.

When dopamine agonists (Table 2) are used, nonergot agents should be prescribed because ergot agonists such as cabergoline and pergolide are associated with cardiac valvular fibrosis and other fibrotic reactions. Doses used are lower than approved for treatment of Parkinson disease because higher doses are associated with increased risk of augmentation. Pramipexole is usually commenced as 0.125 mg once daily, taken 2 hours before major RLS symptoms start. The dose is increased by 0.125 mg every 2 to 3 days until relief is obtained. The acceptable maximum daily dose is 0.5 mg in most

TABLE 1. Comparison of Alpha ₂ -Delta Ligands Used to Treat Restless Legs Syndrome						
	Gabapentin	Pregabalin	Gabapentin enacarbil			
Time to maximum blood level	2 h	I.5 h	7-9 h			
Elimination half-life	5-7 h	6 h	Relatively stable plasma levels during 18-24 h (elimination half-life, 6 h)			
Metabolism and excretion	Renal	Renal	Intestinal metabolism; renal excretion			
Initial daily dose	300 mg ^a	75 mg ^a	600 mg ^a			
Maximum daily dose	3600 mg	450 mg	600 (-1200) ^b mg			

^aDoses should be adjusted for renal dysfunction. In patients older than 65 years, initial daily dose should be reduced (gabapentin, 100 mg; pregabalin, 50 mg; gabapentin enacarbil, 300 mg).

^bValue in parentheses differs from Food & Drug Administration—approved value.

TABLE 2. Comparison of Dopamine Agonists Used to Treat Restless Legs Syndrome					
	Pramipexole	Ropinirole	Rotigotine patch		
Time to maximum blood level	2 h	I-I.5 h	Stable plasma levels during 24 h		
Elimination half-life	8-12 h (increases with decreasing glomerular filtration rate and age)	6 h	Stable plasma levels during 24 h (elimination half-life biphasic, 3 h and 6 h)		
Metabolism and excretion	Renal	Hepatic metabolism; renal excretion	Hepatic metabolism; renal excretion		
Initial daily dose	0.125 mg	0.25 (-0.5) ^a mg	l mg		
Maximum daily dose	0.5 mg	(2-) ^a 4 mg	3 mg		
^a Values in parentheses differ from Food & Drug Administration—approved values					

patients. Ropinirole is usually commenced as 0.25 to 0.5 mg taken 1.5 hours before major symptoms start and is increased by 0.25 to 0.5 mg every 2 to 3 days. Most patients require 2 mg or less (note that 4 times higher equivalent doses are needed compared with pramipexole), but total daily doses up to 4 mg are FDA approved. Some patients require twice-daily doses of oral dopamine agonists, with an earlier dose in the late afternoon or early evening and a second dose 1 to 2 hours before bed. The rotigotine patch is applied once daily, commencing at 1 mg and increasing if necessary to 2 to 3 mg. Minor adverse effects of the agonists include nausea and light-headedness that usually resolve within 10 to 14 days. Daytime sleepiness may occur with higher doses, presenting as either sleep attacks closely following doses of the drug or continuous daytime sleepiness. Nasal stuffiness, constipation, insomnia, and leg edema occur less frequently and are reversible with cessation of treatment. Application site reactions commonly occur with the rotigotine patch.

Two major problems often limit the use of dopamine agonists, which is why they are not recommended as first-line agents unless there are contraindications to alpha₂-delta ligands. The single and by far most common problem is disease augmentation³⁷ (onset of RLS symptoms earlier in the day after an evening dose of medication, spread of symptoms to the arms, paradoxical worsening of symptoms with dose increase, and shorter effect of each dose of medication; Table 3). For pramipexole and ropinirole, this occurs in about 40% to 70% of patients during a 10-year period^{38,39} or at an annual rate of 8% per year for at least the first 8 years of use. Augmentation frequency with the rotigotine patch may be slightly lower at 36% after 5 years.40 The risk of augmentation is dose dependent, thus the great importance of not exceeding recommended maximum doses.

A second common adverse effect of longterm dopamine agonist use is impulse control disorder, with rate of occurrence estimated to be between 6% and 17%.⁴¹ Before dopamine agonist therapy is commenced, patients should be questioned about a history of impulse control disorder, although the disorder may occur for the first time on starting the drugs. An impulse control disorder, which may be manifested as pathologic

rol the RLS symptoms

TABLE 3. Diagnosis of RLS Augmentation with Departmentic Medication				
	I. Do RLS symptoms appear earlier than when the drug was first started?			
	2. Are higher doses of the drug now needed, or do you need to take the medicine earlier, to contr			
	compared with the original effective dose?			

3. Has the intensity of symptoms worsened since starting the medication?

4. Have symptoms spread to parts of the body (eg, the arms) since starting the medication?

RLS, restless legs syndrome.

From Sleep Med.,²¹ with permission.



gambling, impulsive shopping, or hypersexuality,⁴¹ commences an average of 9 months after introduction of the drug. Both these serious adverse effects should be assessed at every follow-up visit.

If augmentation is mild (predominantly manifested by symptoms starting less than 2 hours earlier in the day), consider initially splitting the dose with some of the drug administered at an earlier time. Use of extended-release pramipexole or ropinirole can be considered, generally without increasing the total daily dose, although limited data are available on their use in RLS. If an increase in total dose of dopamine agonist is deemed necessary, careful monitoring is essential to detect progressive augmentation. If augmentation progresses after the second increase in dose, another increase should not be made. Subsequent

Box 8. Management of Refractory RLS

- Iron stores should be rechecked. If the serum ferritin level is less than 100 µg/L and symptoms are severe, intravenous iron therapy should be considered (see General Considerations).
- Other exacerbating factors should be sought. These include the use of medications that can worsen restless legs (see General Considerations); change in lifestyle, such as more sedentary behavior or shift work; and other causes of sleep disturbance, such as sleep apnea or chronic insufficient sleep.
- Consider combination therapy with drugs of different classes, taking into account adverse
 effects experienced during previous drug trials. Add a second agent and try to reduce the
 dose of the initial drug. Second agents may include a dopamine agonist for patients
 treated with an alpha₂-delta ligand or vice versa, a benzodiazepine (if RLS is present
 mainly at night with resulting insomnia), or a low- or high-potency opioid.
- Consider substituting an opioid such as oxycodone, hydrocodone, morphine, or methadone. In particular, consider low-dose methadone for severe refractory RLS resistant to other treatments.³⁹

choices include maintaining the dose, replacing oral agents with the rotigotine patch, adding another agent from a different class, and discontinuing the drug.

Discontinuation of dopamine agonists because of severe augmentation or other adverse effects and substitution of a drug of a different class (such as an alpha2-delta ligand) can be achieved in 2 ways. The initial drug can be reduced slowly after the new agent is introduced with an overlap period when the patient is taking both medications. Alternatively, the initial drug can be reduced and discontinued with a drug holiday before the new agent is introduced. Higher doses of dopamine agonists should never be discontinued abruptly as serious withdrawal effects can occur, characterized by severe RLS, sleep disturbance, and depression. Rates of reduction should not exceed 0.25 mg (pramipexole) or 0.5 mg (ropinirole) every 3 days. Whereas a drug holiday can allow a new symptom baseline to be established, many patients with augmentation from dopamine agonists find it difficult to tolerate a period free of any medication, with exacerbation of RLS and profound insomnia lasting sometimes a week or longer after complete discontinuation.⁴²

REFRACTORY RLS

Refractory RLS is restless legs unresponsive to monotherapy with tolerable doses of first-line agents due to reduction in efficacy, augmentation, or adverse effects (Figure 3; Box 8). (If apparent RLS has *never* responded to adequate doses of dopamine agonists

TABLE 4. Suggested Doses for Opioids in Restless Legs Syndrome					
Drug	Starting total daily dose Usual effective total daily dose				
Tramadol (immediate release or ER)	50 mg (100 mg ER)	100-200 mg			
Codeine	30 mg	60-180 mg			
Morphine CR	10-15 mg	15-45 mg			
Oxycodone (immediate release or ER)	5-10 mg	10-30 mg			
Hydrocodone (immediate release or ER)	10-15 mg	20-45 mg			
Methadone	2.5-5 mg	5-20 mg			
Buprenorphine hydrochloride/naloxone (sublingual film or tablet)	0.5-1 mg	0.5-6 mg			

CR, controlled release; ER, extended release.

administered at appropriate times, the accuracy of the diagnosis should be questioned.)

Opioids are highly effective in the management of refractory RLS,16,43,44 reducing daytime tiredness and improving sleep and quality of life,^{43,44} and thus should not be withheld from appropriately screened patients because of a fear of potential development of tolerance or dependence.¹⁷ When opioids are used appropriately for RLS, escalation of dose is uncommon, and misuse is infrequent in the absence of a history of substance abuse. Nausea, constipation, and urinary retention are not uncommon but either resolve with time or can be managed symptomatically. Itch may be a problem as a result of mast cell degranulation rather than allergy. Daytime drowsiness, cognitive dysfunction, and unsteadiness resulting in falls, especially at night, are potential adverse effects. Opioids can suppress gonadotropinreleasing and luteinizing hormones, and symptoms related to low testosterone, such as lowered mood, increased sweating, and sexual dysfunction, may occur. Secondary adrenal insufficiency may be due to suppression of the hypothalamic-pituitary-adrenal axis. Opioids can induce central sleep apnea and may possibly precipitate or worsen obstructive sleep apnea. Testing for sleep apnea should be considered for RLS patients receiving opioids if there is a suspicion of sleep disordered breathing. In general, however, these medications are well tolerated at the low total daily recommended doses.

The choice of drug depends on physician preference, patient factors, and cost, and providers should familiarize themselves with the different characteristics of the various available medications. Initial use of short-acting agents is reasonable, but most patients transitioning to opioids will have augmented symptoms present for more than 12 hours per day, and thus longacting drugs or extended-release formulations are most appropriate to avoid interdose rebound and to maintain benefit. Table 4 summarizes the doses of recommended opioids. The low total daily doses of opioids used for RLS rarely approach the higher doses used for the management of chronic pain.

Reasonable precautions should be taken in light of the opioid epidemic in the United States, and state regulations should be followed.¹⁷ Patients should be questioned about risk factors for opioid abuse, including personal and family history of substance use

Box 9. Management of RLS During Pregnancy

- Nonpharmacologic therapies are strongly preferred, with special attention to moderate exercise and correction of iron stores by oral or, if necessary, intravenous administration of iron during the second or third trimester.
- Medications at lowest effective doses, used on demand if possible, should be reserved for severe RLS, preferably only in the second or third trimester to reduce any risk of inducing congenital abnormalities, and physicians should work closely with the patient's obstetric provider. The risk-benefit ratios of drugs in pregnancy should be carefully considered and discussed with each patient. Recommendations are based on 2 consensus publications.^{45,46}

disorders, and an opioid contract should be signed by the patient. This should include information about drug adverse effects, the need for regular (usually every 3-6 months) follow-up visits, a notification that early prescription refill will generally not occur, and an understanding by the patient that prescriptions will be received from only a single provider and the dose will not be altered without permission. A urine drug screen should be considered at the start of therapy and at least yearly thereafter. State prescription drug monitoring databases should be regularly reviewed.

SPECIAL CIRCUMSTANCES

Pregnancy and Lactation

RLS may start or worsen during pregnancy, with a peak of incidence and severity in the third trimester. In general, symptoms improve or resolve around delivery, but women with pregnancy-related RLS have an increased risk for development of RLS in future pregnancies or later in life (Box 9).

Pregnancy. Clonazepam 0.25 to 0.5 mg before bed can be considered in the second and third trimesters. This drug should not be combined with antihistamines or anticonvulsants in pregnancy. Carbidopa/levodopa 25 mg/100 mg or 50 mg/200 mg controlled release can be considered. The alternative dopa decarboxylase inhibitor to carbidopa, benserazide, should not be used because of the risks of congenital malformations. Augmentation is common with levodopa, and patients should be monitored for this adverse effect. Oxycodone 5 to 10 mg before

Box 10. Management of RLS in Childhood

- Nonpharmacologic approaches, including a consistent bedtime routine, avoidance of sleep deprivation, and elimination of caffeine, should be tried. If possible, selective serotonin reuptake inhibitors should be avoided.
- The mainstay of RLS treatment in children is iron replacement. Serum ferritin concentration should be measured; iron supplementation should be prescribed if levels are <50 μg/L.
- As in adults, first-line drug therapy in children should be alpha₂-delta ligands.
- Other drugs that can be considered include clonazepam, dopaminergic agents, and clonidine, but potential side effects should be carefully considered.

bed can be considered for severe, refractory RLS in the second and third trimesters, but the neonate would need to be monitored for symptoms of opioid withdrawal.

Lactation. Clonazepam 0.25 to 0.5 mg and gabapentin 300 to 900 mg are possible options. For severe, refractory RLS, tramadol 50 to 100 mg can be considered. Dopamine inhibits prolactin production, and therefore levodopa and dopamine agonists should not be used during lactation.

Childhood

RLS is more difficult to diagnose in childhood, and careful attention should be paid to the child's own words in describing symptoms (Box 10). A strong family history in first-degree relatives may be helpful in doubtful cases. The presence of periodic limb movements during sleep on polysomnography may provide supportive diagnostic information. A relationship between RLS, periodic limb movements of sleep, and attention-deficit/hyperactivity disorder has been proposed.

Iron stores are lower in adolescents than in adults because of an increase in red cell mass during growth periods and, in women, the onset of menstruation. Thus, serum ferritin concentration is usually lower than in adults. Although optimal levels are uncertain, iron supplementation should be considered if the serum ferritin concentration is below 50 µg/L.47 Oral ferrous sulfate 3 to 5 mg/kg in either tablet or liquid form should be administered once daily before breakfast. Constipation and abdominal discomfort are possible adverse effects. Serum ferritin concentration should be checked in 3 months to ensure that the level has risen above 50 μg/L.

If oral iron therapy is not tolerated or is not accompanied by a satisfactory rise in serum ferritin concentration, consideration can be given to intravenous administration of iron. Iron sucrose, 5 mg/kg to a maximum of 200 mg during 2 hours, has been reported effective in a case series.⁴⁸ Alternatively, ferric carboxymaltose, 10 mg/kg to a maximum of 1000 mg during 1 hour, may be used. Potential side effects of intravenous administration of iron include subcutaneous extravasation with brownish skin discoloration, abdominal discomfort, and hypersensitivity reactions.

There are no large controlled trials of pharmacologic agents in childhood and no drugs approved by the FDA for RLS treatment in children. The following recommendations are therefore based on anecdotal experience and case series.^{49,50} Gabapentin (5-15 mg/kg) and pregabalin (2-3 mg/kg) are first-line agents if iron is not needed or is ineffective. Second-line agents include clonazepam (0.1-1 mg), noting sedation and paradoxical hyperactivity as possible adverse effects. Dopamine agonists used in children include pramipexole (0.0625-0.25 mg), ropinirole (0.25-0.5 mg), and the rotigotine patch (1-3 mg), but they should preferably be avoided in adolescents because of the risk of precipitating schizophrenia in predisposed patients. If long-term therapy is contemplated, there is a significant risk for augmentation, and monitoring for impulse control disorders is important. Clonidine, an alpha₂-adrenergic agonist, can be considered in children (0.05-0.4 mg) who also have an anxiety disorder or attention-deficit/ hyperactivity disorder. Its use may be limited by adverse effects including sedation, irritability, depression, and orthostatic hypotension.

Chronic Renal Insufficiency

RLS is common in patients with chronic renal insufficiency,^{19,20} especially those undergoing hemodialysis. Iron status should be checked and managed with intravenous administration of iron or erythropoietin. Nonpharmacologic therapies, including aerobic exercise and the use of vitamins C and E, may be beneficial. Ropinirole and rotigotine, both with hepatic metabolism, can be used. Gabapentin and pregabalin are also effective, but owing to renal metabolism, doses should be kept low and patients carefully monitored for adverse effects, such as mental confusion and falls.⁵¹ RLS often improves or resolves after renal transplant.

ALTERNATIVE, INVESTIGATIVE, AND POTENTIAL FUTURE THERAPIES

Many other therapies, usually based on anecdotes, open-label series, or small controlled trials, have been proposed.⁵² In assessing the efficacy of such therapies, the strong effect of placebos in improving RLS should be carefully weighed.

Mechanical Devices

Limited evidence in support of the use of pneumatic compression devices is based on a single small controlled trial.⁵³ Vibration devices do not improve RLS symptoms but may enhance the quality of sleep in RLS patients.

Electrical and Magnetic Stimulation

Case reports have suggested partial benefit of spinal cord stimulation by implanted electrodes, mainly in patients with chronic pain in addition to RLS. Transcutaneous spinal cord stimulation with direct current showed improved RLS symptoms compared with sham stimulation up to an hour after 15 minutes of treatment in one series.⁵⁴ Transcranial and local leg electrical stimulation has not been effective. Deep brain stimulation targeting various regions, largely for control of Parkinson disease, has produced variable effects on RLS. Transcranial magnetic stimulation has also produced variable results.

Botulinum Toxin

There are conflicting reports on the effects of botulinum toxin injection into leg muscles, with no convincing evidence of long-term benefit.^{55,56}

Cannabis

No controlled clinical trials have evaluated the use of cannabis for RLS. A case series from a single center and patient anecdotes suggest the possibility of some benefit,⁵⁷ but the formulation, dosage, and mode of administration that might be beneficial are unclear. Anecdotal experience suggests that ingested cannabis (brownies, cookies, or other edibles) is ineffective, whereas inhaled cannabis (cannabis cigarette or vaporizer) may, in some patients, provide rapid but short-lived relief of RLS symptoms.

Cannabis can interact both pharmacokinetically and pharmacodynamically with multiple other drugs that are used to treat RLS, including dopamine agonists, alpha₂delta ligands, and benzodiazepines, potentially increasing adverse effects from these agents.⁵⁸ Inhaled cannabis may be harmful in patients with lung disorders, such as asthma or chronic obstructive pulmonary disease. The long-term adverse effects or complications of cannabis are unknown. Despite that cannabis is legal in many states, it is still illegal under federal law in the United States.

Minerals and Vitamins

Other than for iron, there is no evidence that supplemental minerals or vitamins relieve idiopathic RLS. Specifically, there is no evidence to support magnesium supplementation.⁵⁹ A single controlled trial suggested benefit of vitamin C and vitamin E in uremic RLS patients.⁶⁰

In summary, the management of RLS continues to evolve as new treatment modalities become available and older ones are prescribed less frequently. Basic science studies to better understand the pathophysiologic mechanism of RLS will, with time, lead to the exploration of novel therapeutic agents.⁶¹ Further research is needed to understand the augmentation phenomenon associated with dopaminergic agents and to determine how best to reduce or to avoid it. Long-term follow-up studies of the alpha₂-delta ligands and opioids are needed. Older studies suggested the efficacy of carbamazepine, but antiseizure medications, other than the alpha2-delta ligands, are not commonly used in clinical practice. Studies of newer anticonvulsants should be undertaken. Further studies of clonidine would help delineate its role in RLS.⁶² Controlled studies of drugs that increase adenosine⁶³ or decrease glutamine⁶⁴ might open up new approaches to RLS therapy. Because serum measurements of iron status do not correlate with brain iron concentrations, markers of intracerebral iron deficiency associated with response to intravenous iron therapy, such as quantitative transcranial sonography of the substantia nigra,⁶⁵ need to be developed and tested. Noninvasive electrical stimulation techniques need further exploration, especially transcutaneous spinal stimulation.

CONCLUSION

The management of RLS has steadily advanced during the past few decades, resulting in increased relief for patients with this distressing disorder. In the previous iterations of this algorithm, we stated that further revisions will be needed in the future as our understanding of RLS grows and new approaches to treatment are developed. This is undoubtedly again true in 2021.

ACKNOWLEDGMENTS

The submitted manuscript was approved by the Scientific and Medical Advisory Board of the Restless Legs Syndrome (RLS) Foundation. Members of the Scientific and Medical Advisory Board are Christopher J. Earley, MB, BCh, PhD, FRCPI (Johns Hopkins Bayview Medical Center, Baltimore, MD), Chair; Phillip Becker, MD (Dallas, TX); J. Andrew Berkowski, MD (University of Michigan, Ann Arbor); Mark J. Buchfuhrer, MD, FRCP(C), FCCP (Stanford Health Care, Stanford, CA); Stefan Clemens, PhD, HdR (East Carolina University, Greenville, NC); James R. Connor, PhD, MS (Hershey Medical Center, Pennsylvania State University College of Medicine, Hershey); Sergi Ferré, MD, PhD (Integrative Neurobiology Section National Institute on Drug Abuse, IRP, NIH, DHHS, Baltimore, MD); Jennifer G. Hensley, EdD, CNM, WHNP, LCCE (Baylor University, Waco, TX); Byron C. Jones, PhD (University of Tennessee Health Science Center, Memphis); Elias G. Karroum, MD, PhD (The George Washington University School of Medicine & Health Sciences, Washington, DC); Brian Koo, MD (Yale Center for Sleep Medicine, New Haven, CT); Mauro Manconi, MD, PhD (Sleep and Epilepsy Center, Civic Hospital Neurocenter of Southern Switzerland, Lugano); William Ondo, MD (Houston Methodist Neurological Institute, Houston, TX); Kathy Richards, PhD, RN, FAAN, FAASM (University of Texas at Austin, Austin); Denise Sharon, MD, PhD, FAASM (Pomona Valley Hospital, Claremont, CA); Michael H. Silber, MBChB (Mayo Clinic, Rochester, MN); Lynn Marie Trotti, MD, MSc (Emory Sleep Center, Atlanta, GA); George Uhl, MD, PhD (New Mexico VA Healthcare System, Albuquerque); Arthur S. Walters, MD (Vanderbilt University School of Medicine, Nashville, TN); and John W. Winkelman, MD, PhD (Harvard Medical School, Boston, MA).

Suresh Kotagal, MD, provided helpful advice on the section on RLS in childhood. Elizabeth (Zibby) Crawford, Marketing Communications Coordinator of the RLS Foundation, and Karla Dzienkowski, executive director of the RLS Foundation, provided vital administrative support.

Abbreviations and Acronyms: FDA = Food and Drug Administration; RLS = restless legs syndrome

Affiliations (Continued from the first page of this article.): Switzerland, Ospedale Civico, and Faculty of Biomedical Sciences, Università della Svizzera Italiana, Lugano, Switzerland (M.M.); the Department of Neurology, University Hospital, Inselspital, Bern, Switzerland (M.M.); the Departments of Psychiatry and Neurology, Massachusetts General Hospital, Boston (J.W.W.); and Harvard Medical School, Cambridge, MA (J.W.W.).

Potential Competing Interests: Dr Buchfuhrer is a speaker for Arbor Pharmaceuticals. Dr Earley receives research support from American Regent. Dr Koo receives research support from the Department of Defense grant W81XWH2010003. Dr Silber receives royalties from *UpToDate*. Dr Winkelman is a consultant for Avadel Pharmaceuticals, CVS Health, Eisai Pharmaceuticals, and Noctrix Health and receives research support from American Regent, Merck Pharmaceuticals, and Restless Legs Syndrome Foundation. Dr Manconi reports no relevant financial support or conflict of interest.

Correspondence: Address to Michael H. Silber, MBChB, Center for Sleep Medicine, Mayo Clinic, 200 First St SW, Rochester, MN 55905 (msilber@mayo.edu).

ORCID

Michael H. Silber: D https://orcid.org/0000-0002-6529-5773; John W. Winkelman: D https://orcid.org/0000-0003-1673-5418

REFERENCES

- American Academy of Sleep Medicine. International Classification of Sleep Disorders. 3rd ed. Darien, IL: American Academy of Sleep Medicine; 2014.
- Hening WA, Allen RP, Washburn M, Lesage SR, Earley CJ. The four diagnostic criteria for restless legs syndrome are unable to exclude confounding conditions ("mimics"). Sleep Med. 2009; 10(9):976-981.
- Allen R, Bharmal M, Calloway M. Prevalence and disease burden of primary restless legs syndrome: results of a general population survey in the United States. *Mov Disord*. 2011; 26(1):114-120.
- Allen RP, Stillman P, Myers AJ. Physician-diagnosed restless legs syndrome in a large sample of primary medical care patients in western Europe: prevalence and characteristics. Sleep Med. 2010;11(1):31-37.
- Earley C, Silber MH. Restless legs syndrome: understanding its consequences and the need for better treatment. Sleep Med. 2010;11(9):807-815.
- Para KS, Chow CA, Nalamada K, et al. Suicidal thought and behavior in individuals with restless legs syndrome. Sleep Med. 2019;54:1-7.
- Zhuang S, Na M, Winkelman JW, et al. Association of restless legs syndrome with risk of suicide and self harm. JAMA Netw Open. 2019;2(8):e199966.
- Winkelmann J, Wetter TC, Collado-Seidel V, et al. Clinical characteristics and frequency of the hereditary restless legs syndrome in a population of 300 patients. *Sleep.* 2000;23(5): 597-602.
- Winkelmann J, Schormair B, Xiong L, Dion PA, Rye DB, Rouleau GA. Genetics of restless legs syndrome. Sleep Med. 2017;31:18-22.
- Earley CJ, Connor J, Garcia-Borreguero D, et al. Altered brain iron homeostasis and dopaminergic function in restless legs syndrome (Willis-Ekbom disease). Sleep Med. 2014;15(11): 1288-1301.
- Chawla S, Gulyani S, Allen RP, et al. Extracellular vesicles reveal abnormalities in neuronal iron metabolism in restless legs syndrome. Sleep. 2019;42(7):zsz079.
- Ferre S, Quiroz C, Guitart X, et al. Pivotal role of adenosine neurotransmission in restless legs syndrome. *Front Neurosci.* 2018;11:722.
- Silber MH, Ehrenberg BL, Allen RP, et al. An algorithm for the mangement of restless legs syndrome. *Mayo Clin Proc.* 2004; 79(7):916-922.
- Silber MH, Becker PM, Earley C, Garcia-Borreguero D, Ondo WG; Medical Advisory Board of the Willis-Ekbom Foundation. Willis-Ekbom Foundation revised consensus statement on the management of restless legs syndrome. *Mayo Clin Proc.* 2013;88(9):977-986.
- Allen RP, Chen C, Garcia-Borreguero D, et al. Comparison of pregabalin with pramipexole for restless legs syndrome. N Engl J Med. 2014;370(7):621-631.
- 16. Trenkwalder C, Beneš H, Grote L, et al; RELOXYN Study Group. Prolonged release oxycodone-naloxone for treatment of severe restless legs syndrome after failure of previous treatment: a double-blind, randomized, placebocontrolled trial with open-label extension [erratum in *Lancet Neurol*. 2013;12(12):1133]. *Lancet Neurol*. 2013;12(12):1141-1150.
- Silber MH, Becker PM, Buchfuhrer MJ, et al; Scientific and Medical Advisory Board, Restless Legs Syndrome Foundation. The appropriate use of opioids in the treatment of refractory restless legs syndrome. *Mayo Clin Proc.* 2018;93(1):59-67.
- 18. Allen RP, Picchietti DL, Auerbach M, et al; International Restless Legs Syndrome Study Group. Evidence-based and consensus clinical practice guidelines for the iron treatment of restless legs

syndrome/Willis-Ekbom disease in adults and children: an IRLSSG task force report. Sleep Med. 2018;41:27-44.

- 19. Winkelman JW, Armstrong MJ, Allen RP, et al. Practice guideline summary: treatment of restless legs syndrome in adults: report of the Guideline Development, Dissemination, and Implementation Committee of the American Academy of Neurology. Neurology. 2016;87(24):2585-2593.
- Winkelmann J, Allen RP, Hogl B, et al. Treatment of restless legs syndrome: evidence-based review and implications for clinical practice (revised 2017). *Mov Disord*. 2018;33(7): 1077-1091.
- Garcia-Borreguero D, Silber MH, Winkelman JW, et al. Guidelines for the first-line treatment of restless legs syndrome/Willis-Ekbom disease, prevention and treatment of dopaminergic augmentation: a combined task force of the IRLSSG, EURLSSG, and the RLS-Foundation. Sleep Med. 2016;21:1-11.
- 22. Wang J, O'Reilly B, Venkataraman R, Mysliwiec V, Mysliwiec A. Efficacy of oral iron in patients with restless legs syndrome and a low-normal ferritin: a randomized, double-blind, placebocontrolled study. Sleep Med. 2009;10(9):973-975.
- Trotti LM, Becker LA. Iron for the treatment of restless legs syndrome. Cochrane Database Syst Rev. 2019;1(1): CD007834.
- Hyacinthe C, De Deurwaerdere P, Thiollier T, Li Q, Bezard E, Ghorayeb I. Blood withdrawal affects iron store dynamics in primates with consequences on monoaminergic system function. *Neuroscience*. 2015;290:621-635.
- Allen RP, Adler CH, Du W, et al. Clinical efficacy and safety of IV ferric carboxymaltose (FCM) treatment of RLS: a multicentred, placebo-controlled preliminary clinical trial. Sleep Med. 2011;12(9):906-913.
- Chon YW, Allen RP, Earley CJ. Clinical efficacy of ferric carboxymaltose treatment in patients with restless legs syndrome. Sleep Med. 2016;25:16-23.
- Trenkwalder C, Winkelmann J, Oertel W, et al. Ferric carboxymaltose in patients with restless legs syndrome and nonanemic iron deficiency: a randomized trial. *Mov Disord*. 2017; 32(10):1478-1482.
- Wolf M, Rubin J, Achebe M, et al. Effects of iron isomaltoside vs ferric carboxymaltose on hypophosphatemia in iron-deficiency anemia. Two randomized clinical trials. JAMA. 2020;323(5):432-443.
- Kolla BP, Mansukhani MP, Bostwick JM. The influence of antidepressants on restless legs syndrome and periodic limb movements: a systematic review. Sleep Med Rev. 2018;38:131-140.
- Bayard M, Bailey B, Acharya D, et al. Bupropion and restless legs syndrome: a randomized controlled trial. J Am Board Fam Med. 2011;24(4):422-428.
- 31. Aurora RN, Kristo DA, Bista SR, et al. The treatment of restless legs syndrome and periodic limb movement disorder in adults: an update for 2012: practice parameters with an evidence based systematic review and meta-analyses: an American Academy of Sleep Medicine Clinical Practice Guideline. *Sleep.* 2012; 35(8):1039-1062.
- Earley CJ, Allen RP. Pergolide and carbidopa/levodopa treatment of the restless legs syndrome and periodic leg movements in sleep in a consecutive series of patients. Sleep. 1996;19(10):801-810.
- Guilleminault C, Cetel M, Philip P. Dopaminergic treatment of restless legs and rebound phenomenon. *Neurology*. 1993;43(2): 445.
- Morgenthaler TI, Silber MH. Amnestic sleep-related eating disorder associated with zolpidem. Sleep Med. 2002;3(4):323-327.
- Howell MJ, Schenck CH. Restless nocturnal eating: a common feature of Willis-Ekbom syndrome (RLS). J Clin Sleep Med. 2012;8(4):413-419.
- 36. Evoy KE, Sadrameli S, Contreras J, Covvey JR, Peckham AM, Morrison MD. Abuse and misuse of pregabalin and gabapentin: a systematic review update. *Drugs*. 2020 Nov 19 [Online ahead of print].

- 37. García-Borreguero D, Allen RP, Kohnen R, et al; International Restless Legs Syndrome Study Group. Diagnostic standards for dopaminergic augmentation of restless legs syndrome: report from a World Association of Sleep Medicine—International Restless Legs Syndrome Study Group consensus conference at the Max Planck Institute. Sleep Med. 2007;8(5):520-530.
- Lipford MC, Silber MH. Long-term use of pramipexole in the mangement of restless legs syndrome. Sleep. 2012;13(10):1280-1285.
- Silver N, Allen RP, Senerth J, Earley CJ. A 10-year, longitudinal assessment of dopamine agonists and methadone in the treatment of restless legs syndrome. Sleep Med. 2011;12(5):440-444.
- Oertel W, Trenkwalder C, Benes H, et al. Long-term safety and efficacy of rotigotine transdermal patch for moderate-to-severe idiopathic restless legs syndrome: a 5-year open-label extension study. *Lancet Neurol.* 2011;10(8):710-720.
- Cornelius JR, Tippmann-Peikert M, Slocumb NL, Frerichs CF, Silber MH. Impulse control disorders with the use of dopaminergic agents in restless legs syndrome: a case-control study. Sleep. 2010;33(1):81-87.
- Wang A, Foster K, Skeba P, Hiranniramol K, Earley CJ, Allen RP. Assessment of change in restless legs syndrome during the acute drug-withdrawal period. Sleep Med. 2018;52:80-87.
- 43. Winkelman JW, Purks J, Wipper B. Baseline and I-year longitudinal data from the national restless legs syndrome opioid registry. Sleep. 2020 Sep 12:zsaa183 [Online ahead of print].
- 44. Oertel WH, Hallstrom Y, Saletu-Zyhlarz GM, Hopp M, Bosse B, Trenkwalder C; RELOXYN Study Group. Sleep and quality of life under prolongered release oxycodone/ naloxone for severe restless legs syndrome: an analysis of secondary efficacy variables of a double-blind, randomized, placebo-controlled study with an open-label extension. CNS Drugs. 2016;30(8):749-760.
- 45. Picchietti DL, Hensley JG, Bainbridge JL, et al; International Restless Legs Syndrome Study Group (IRLSSG). Consensus clinical practice guidelines for the diagnosis and treatment of restless legs syndrome/Willis-Ekbom disease during pregnancy and lactation. Sleep Med Rev. 2015;22:64-77.
- Garbazza C, Manconi M. Management strategies for restless legs syndrome/Willis-Ekbom disease during pregnancy. Sleep Med Clin. 2018;13(3):335-348.
- Kotagal S, Silber MH. Childhood-onset restless legs syndrome. Ann Neurol. 2004;56(6):803-807.
- Grim K, Lee B, Sung AY, Kotagal S. Treatment of childhoodonset restless legs syndrome and periodic limb movement disorder with intravenous iron sucrose. Sleep Med. 2013;14(11): 1100-1104.
- Rulong G, Dye T, Simakajornboon N. Pharmacological management of restless legs syndrome and periodic limb movement disorder in children. *Pediatr Drugs*. 2018;20(1):9-17.
- 50. DelRosso L, Bruni O. Treatment of pediatric restless legs syndrome. Adv Pharmacol. 2019;84:237-253.
- Ishida JH, McCulloch CE, Steinman MA, Grimes BA, Johansen KL. Gabapentin and pregabalin use and association with adverse outcomes among hemodialysis patients. J Am Soc Nephrol. 2018;29(7):1970-1978.
- Xu X, Liu Y, Jia S, Dong M, Cao D, Wei Y. Complementary and alternative therapies for restless legs syndrome: an evidencebased systematic review. Sleep Med Rev. 2018;38:158-167.
- Lettieri CJ, Eliasson H. Pneumatic compression devices are an effective therapy for restless legs syndrome: a prospective, randomized, double-blinded, sham-controlled trial. *Chest.* 2009; 135(1):74-80.
- Heide AC, Winkler T, Helms HJ, et al. Effects of transcutaneous spinal direct stimulation in idiopathic restless legs syndrome. *Brain Stimul.* 2014;7(5):636-642.
- Mittal SO, Machado D, Richardson D, Dubey D, Jibbari B. Botulinum toxin in restless legs syndrome—a randomized doubleblind placebo-controlled crossover study. *Toxins (Basel)*. 2018; 10(10):401.

- Nahab FB, Peckham EL, Hallett M. Double-blind, placebocontrolled, pilot trial of botulinum toxin in restless legs syndrome. *Neurology*. 2008;16(12):950-951.
- 57. Ghorayeb I. More evidence of cannabis efficacy in restless legs syndrome. Sleep Breath. 2020;24(1):277-279.
- Antoniou T, Bodkin J, Ho JMW. Drug interactions with cannabinoids. CMAJ. 2020;192(9):E206.
- Marshall NS, Serinel Y, Killick R, et al. Magnesium supplementation for the treatment of restless legs syndrome and periodic limb movement disorder: a systematic review. Sleep Med Rev. 2019;48:101218.
- 60. Sagheb MM, Dormanesh B, Fallahzadeh MK. Efficacy of vitamins C, E, and their combination for treatment of restless legs syndrome in hemodialysis patients: a randomized, double-blind, placebo-controlled trial. *Sleep Med.* 2012;13(5):542-545.
- Ferré S, García-Borreguero D, Allen RP, Earley CJ. New insights into the neurobiology of restless legs syndrome. *Neuroscientist*. 2019;25(2):113-125.

- Wagner ML, Walters AS, Coleman RG, Hening WA, Grasing K, Chokroverty S. Randomized, double-blind, placebo-controlled study of clonidine in restless legs syndrome. *Sleep.* 1996; 19(1):52-58.
- 63. Garcia-Borreguero D, Guitart X, Garcia Malo C, Cano-Pumarega I, Granizo JJ, Ferré S. Treatment of restless legs syndrome/Willis-Ekbom disease with the non-selective ENT1/ ENT2 inhibitor dipyridamole: testing the adenosine hypothesis. *Sleep Med.* 2018;45:94-97.
- Garcia-Borreguero D, Cano I, Granizo JJ. Treatment of restless legs syndrome with the selective AMPA receptor antagonist perampanel. Sleep Med. 2017;34:105-108.
- 65. Garcia-Malo C, Wanner V, Miranda C, et al. Quantitative transcranial sonography of the substantia nigra as a predictor of therapeutic response to intravenous iron therapy in restless legs syndrome. *Sleep Med.* 2019;66:123-129.